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Ref # Part # Description Qty Context Note MSRP

1 099077001510 Hydraulic Control Lever 1 4.70

2 099007001131 Control Lever Guard 1 4.74

3 099077006901 Icon Strip 1 0.83

4 099077006900 Data Label 1

5 099077001101 Bleed Screw Instruction Label 1 0.83

6 099077006902 Moving Parts Danger Label 1 0.83

7 099077001102 Bleed Screw Label 1 0.83

8 099077001018 Screw (M5 x 16 mm) 2 0.83

9 099077001019 Handle 1 1.64

10 099077001088 Bolt (M8 x 55 mm) 8 1.18

11 099077001087 Washer 8 0.83

12 099077001031 Plug 2 0.83

13 099077001032 Rubber Grip 2 2.66

14 099077001099 Logo Label 2 0.83

15 099077001502 Wheel Assembly 2 9.58

16 099077001049 Rubber Foot (R) 1 1.20

17 099077001051 Rubber Foot (L) 1 1.20

18 099077001070 Washer 3 0.83

19 099077001071 Nut 3 0.83

20 099007001132 Leg Frame (R) 1 29.00

21 099007001133 Leg Frame (L) 1 29.00

22 099077001025 O-Ring 1 0.83

23 099077001026 Wing Bolt 1 0.83

24 099077001029 O-Ring 1 1.04

25 099007001134 Dipstick 1 1.29

26 099077001010 Upper Wear Pad 1 1.45

27 099077001091 Lower Wear Pad 1 1.45

28 099007001135 Lock-Out Pin with Lanyard 1 2.21

988000154 Operator's Manual 3.08
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Electric Log Splitter UT49103 UT49103 Electric Log Splitter - General Assembly (Part 2)
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Ref # Part # Description Qty Context Note MSRP

1 099077001503 Ram Valve Assembly 1 14.17

2 099077001511 Main Body Assembly 1 278.24

3 099077001063 Bolt Assembly 1 2.96

4 099077001065 O-Ring 2 1.04

5 099077001053 Gear Housing Plate 1 5.76

6 099077001506 Bolt Assembly 1 1.17

7 099077001507 Gear Assembly 1 14.59

8 099077001058 Sleeve 4 1.58

9 099077001052 Pin 2 0.83

10 099077001508 Nut And Bolt Assembly 1 0.83

11 099077001509 Motor Assembly 1

12 099077001036 Switch Box Assembly 1 55.00

13 099077001121 Fan 1 2.11

14 099077001122 Retaining Ring 1 0.83

15 099077001123 Shroud 1 2.22

16 099077001124 Screw (4 x 10 mm) w/Washers 3 0.83

17 099077001090 Bolt 1 1.10

18 099077001037 Switch 1 13.17

19 099077001039 Connection Terminal 1 5.10

20 099077001042 Circuit Breaker 1 4.93

21 099077001044 Power Cord 1 9.40

22 099077001043 Screw (M2.9 x 12 mm) 6 0.83

23 099077001040 Switch Box Assembly 1 4.17

24 099077001038 Capacitor 1 13.23

25 099077001125 Strain Relief 1 11.53

26 099077001059 O-Ring 2 1.04

27 099077001064 Gear Pump Cover 1 23.24
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